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Plot 7-489 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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FCC ID: BCGA2926
IC: 579C-A2926

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-14.BCG

Test Dates: EUT Type:
11/30/2023 - 2/23/2024 | Tablet Device

Page 306 of 376

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n
MCS4

3 Meters
2447MHz
8

PASS Peak Ttz REW:1MHz  peak: 2483.61 MHz, 63.49 dBuV/m
g, Offset 9248 ST 1.0ms Avg: 2484.30 MHz, 47.82 dBuV/m

140

-

N

o
f

-

o

o
!

o
o
!

Field Strength (dBuV/m)

40

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-491 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Plot 7-493 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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802.11n

MCS7

3 Meters

2452MHz
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PASS peak Trace REW:1MHz  peak: 2483.73 MHz, 68.55 dBuV/m
A¥G, Offset: 10698 ST 1.0ms  Avg: 2484.07 MHz, 50.72 dBuV/m
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Plot 7-495 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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802.11n

MCS4

3 Meters

2457MHz
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Plot 7-497 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Plot 7-499 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Plot 7-501 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Operating Frequency
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802.11n
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2467MHz
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Plot 7-503 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Plot 7-505 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n
MCS7

3 Meters
2472MHz
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PASS peak Trace REW:1MHz  peak: 2483.50 MHz, 66.79 dBuV/m
Avg, Offset: 10698 ST: 1.0ms  Avg: 2483.50 MHz, 51.12 dBuV/m
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Plot 7-507 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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140 4

120 1

100 4

80 1

Field Strength (dBuV/m)

60

40

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)
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A9, Offset: 10098 ST 1.0ms  Avg: 2390.00 MHz, 50.32 dBuV/m
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Plot 7-509 Radiated Restricted Lower Band Edge Measurement Antenna 2a

802.11ax-SU
MCS9

3 Meters
2412MHz

1

P ASS ostage It ngf ; mg Peak: 2389.88 MHz, 68.81 dBuV/m
Avg, Offset: 10298 ST+ 1.0ms  Avg: 2389.88 MHz, 49.42 dBuV/m

140 4

120 1

100 1 R T

80 1 T 1

60 - / ,,v*’ ; \""*«»\

/ o
= -

Field Strength (dBuV/m)

40 4

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-510 Radiated Restricted Lower Band Edge Measurement Antenna 2a

FCC ID: BCGA2926
IC: 579C-A2926

MEASUREMENT REPORT
@ e]-eITleI]-.t (CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-14.BCG

Test Dates: EUT Type:
11/30/2023 - 2/23/2024 | Tablet Device

Page 316 of 376

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS2

3 Meters
2417MHz

2
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Plot 7-511 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Plot 7-513 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS4

3 Meters
2422MHz

3

PASS peak Trace REW:1MHz  peak: 2389.88 MHz, 61.95 dBuV/m
Avg, Offset: 10098 ST 1.0ms  Avg: 2390.00 MHz, 48.28 dBuV/m

140 4

120 1

100

80 1

Field Strength (dBuV/m)

60 1

40 A

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-515 Radiated Restricted Lower Band Edge Measurement Antenna 2a

802.11ax-SU
MCS9

3 Meters
2422MHz

3

P ASS peak Trace RBW:1MHz  peak: 2389.64 MHz, 66.33 dBuV/m
Avg, Offset 10208 YN 3IHZ  Avg: 2389.88 MHz, 49.35 dBLV/m

140 4

120 1

100 1

80 1

Field Strength (dBuV/m)

60 A

40 4

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-516 Radiated Restricted Lower Band Edge Measurement Antenna 2a

FCC ID: BCGA2926
IC: 579C-A2926

MEASUREMENT REPORT
@ e]-eITleI]-.t (CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-14.BCG

Test Dates: EUT Type:
11/30/2023 - 2/23/2024 | Tablet Device

Page 319 of 376

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Mode 802.11ax-SU
Data Rate MCS2
Distance of Measurement 3 Meters
Operating Frequency 2427MHz
Channel 4
PASS e ‘F}gw; g mgg Peak: 2335.76 MHz, 55.22 dBuV/m
o Offset 8748 SwT: 1.oms Avg: 2389.88 MHz, 43.96 dBuV/m
140

E

S 120 A

3

cl

5 100 e

2 | ‘1

5 804 ; L

b /

£ 604 el )

Y Py
I,
40 _—— .

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-517 Radiated Restricted Lower Band Edge Measurement Antenna 2a

Mode 802.11ax-SU
Data Rate MCS4
Distance of Measurement 3 Meters
Operating Frequency 2427MHz
Channel 4

PASS Paak Toa REW: 1Mz peak: 2389.76 MHz, 59.92 dBUV/m
g Offset 8848 SWT: 1.0ms Avg: 2390.00 MHz, 46.07 dBuV/m

140 4

120 A
100
80

60 )

40

Field Strength (dBuV/m)

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-518 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS9

3 Meters
2427MHz

4

PASS Peak Ttz REW: 1MHz  peak: 2389.76 MHz, 64.39 dBuV/m
g, Offset 9048 ST 1.0ms  Avg: 2390.00 MHz, 49.24 dBuV/m

140 4

120 1

100 1

Field Strength (dBuV/m)

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-519 Radiated Restricted Lower Band Edge Measurement Antenna 2a

802.11ax-SU
MCS4
3 Meters
2432MHz
5
PASS pacrage It 53& %mnz Peak: 2372.36 MHz, 60.95 dBuV/m
pug, et 8898 SWT: 1.0ms _ Avg: 2389.88 MHz, 44.38 dBpV/m
140 A
E
S 120 1
=1
m
=
= 100
5
] 80
=)
a
@ 60 LI.ILJ.]..J
P . B S
40 -

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-520 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS9

3 Meters
2432MHz

5

PASS packs o BeW: IMHz - Peak: 2389.88 MHz, 62.99 dBuV/m
pug Oeel: 9048 SWT: T.oms  Avg: 2389.28 MHz, 45.18 dBuV/m

140 4

120 1

100

80 1

Field Strength (dBuV/m)

60 " bt

40 1

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-521 Radiated Restricted Lower Band Edge Measurement Antenna 2a

802.11ax-SU
MCS9

3 Meters
2437MHz

6

PASS pacrage It 53& % mgg Peak: 2389.64 MHz, 57.51 dBuV/m
pug, et 308 SWT: 1.0ms _ Avg: 2390.00 MHz, 44.70 dBpV/m

140 1

120

100 4

80 1

60 1 L :iy/

40

Field Strength (dBuV/m)

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-522 Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS9

3 Meters
2437MHz

6

PASS Peak Ttz REW: 1MHz  peak: 2485.22 MHz, 64.34 dBuV/m
g, Offset 9548 SWT. 1.0ms Avg: 2484.07 MHz, 47.32 dBuV/m

140

1204

Field Strength (dBuV/m)

60 \\\M‘\i N nrnad i

40 A

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-523 Radiated Restricted Upper Band Edge Measurement Antenna 2a

802.11ax-SU
MCS4
3 Meters
2442MHz
7
PASS mkg‘?& e 53& %mnz Peak: 2486.61 MHz, 62.40 dBuV/m

Peak Offset: 8.9dp _SWT: 1.0ms _ Avg: 2483.61 MHz, 46.65 dBuV/m

140 1

120
100 A
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D S

40 1 T
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Frequency (MHz)

Plot 7-524 Radiated Restricted Upper Band Edge Measurement Antenna 2a

FCC ID: BCGA2926
IC: 579C-A2926

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-14.BCG

Test Dates: EUT Type:
11/30/2023 - 2/23/2024 | Tablet Device

Page 323 of 376

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS9

3 Meters
2442MHz

7

PASS pesk Tia RBW: 1MHz  peak: 2484.88 MHz, 64.04 dBLV/m
posk Oﬁset 9598 ST Tome  Avg: 2484.19 MHz, 48.33 dBuV/m

140

1204

100 A

80

Field Strength (dBuV/m)

60 1

40

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-525 Radiated Restricted Upper Band Edge Measurement Antenna 2a

802.11ax-SU
MCS2

3 Meters
2447MHz

8

P ASS pacrage It ‘F}gw: % mgg Peak: 2483.61 MHz, 64.39 dBuV/m
g et 3198 SWT: 1.0ms _ Avg: 2483.50 MHz, 48.89 dBpV/m

140 1
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80 1
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Plot 7-526 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS4

3 Meters

2447MHz

8

RBW: 1 MHz  peak: 2486.03 MHz, 67.00 dBpuV/m

Pr“ak Trace e
PAS Av Offset: 10.58 YO 3 12 Avg: 2483.96 MHz, 51.29 dBUV/m

140
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et e Ay o g e e e

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-527 Radiated Restricted Upper Band Edge Measurement Antenna 2a

802.11ax-SU

MCS9

3 Meters

2447MHz

8

Peak Trace

REW: 1Mz peak: 2483.50 MHz, 66.91 dBuV/m

PAS Ay, Offset: 10708 YONT: 3 W2 Avg: 2483.50 MHz, 50.06 dBuV/m

140 4

120 1
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80 1
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60 1
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Frequency (MHz)

Plot 7-528 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS2

3 Meters

2452MHz

9

P ASS e oAl RBW:1MHZ  peak: 2484.65 MHz, 57.03 dBuV/m
Avg. Offset:_lo.aid

o VoW 2 oMz Avg: 2483.50 MHz, 45.24 dBuV/m

1404

120 1

100 4

80

Field Strength (dBuV/m)

60 4

40 A

X

M U (e NSRS S P IR SR—

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-529 Radiated Restricted Upper Band Edge Measurement Antenna 2a

802.11ax-SU

MCS4

3 Meters

2452MHz

9

PASS peak Trace REW:1MHz  peak: 2484.07 MHz, 65.54 dBUV/m
Avg, Offset: 10508 ST 1.0ms  Avg: 2483.50 MHz, 50.87 dBuV/m

140
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80

Field Strength (dBuV/m)

60 A

40

L.\‘

\

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-530 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS9

3 Meters
2452MHz

9

PASS peak Trace REW:1MHz  peak: 2484.65 MHz, 69.04 dBuV/m
AYg, Offset: 10748 ST 1.0ms  Avg: 2483.73 MHz, 49.96 dBuV/m

140

120 1

100 1

80 1

Field Strength (dBuV/m)

60 A

40 4

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-531 Radiated Restricted Upper Band Edge Measurement Antenna 2a

802.11ax-SU
MCS2

3 Meters
2457MHz

10

P ASS e oAl (}gwi :}‘ mg Peak: 2483.61 MHz, 68.40 dBpuV/m
AYg, Offcet: 10448 SUUT: 1.0ms  Avg: 2483.50 MHz, 50.73 dBuV/m

140 4

120 1

100 4

80 1
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M .

601/,

40 A

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-532 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS4

3 Meters

2457MHz

10

PASS peak Trace REW:1MHz  peak: 2483.50 MHz, 67.98 dBuV/m
Ao, Offset: 10908 ST 1.0ms  Avg: 2483.50 MHz, 50.98 dBuV/m

140

1204

100 1

80 1

Field Strength (dBuV/m)

60

40 4

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-533 Radiated Restricted Upper Band Edge Measurement Antenna 2a

802.11ax-SU

MCS9

3 Meters

2457MHz

10

P ASS e oAl RBW: 1 MHz  pegk: 2483.61 MHz, 69.01 dBuV/m
Avg. Offset:_ 10,7d8

Yow: 30z Avg: 2484.07 MHz, 50.00 dBUV/m

140 4

120 1

100

80 1

Field Strength (dBuV/m)

60 1

40

I

B e

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-534 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS2

3 Meters

2462MHz

11

PASS peak Trace REW:1MHz  peak: 2484.07 MHz, 64.74 dBuV/m
Avg, Offset: 10448 ST 1.0ms  Avg: 2483.50 MHz, 50.78 dBuV/m

140

1204

100 1

80 1

Field Strength (dBuV/m)

60

40 4

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-535 Radiated Restricted Upper Band Edge Measurement Antenna 2a

802.11ax-SU

MCS4

3 Meters

2462MHz

11

P ASS e oAl RBW: 1 MHz  pegk: 2483.84 MHz, 66.50 dBuV/m
Avg. Offset:_ 10,5d8

Jow: 30z Avg: 2483.61 MHz, 50.10 dBUV/m

140 4

120 1

100

80 1

Field Strength (dBuV/m)

60 1

40 1

M

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-536 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS9

3 Meters

2462MHz

11

PASS peak Trace REW:1MHz  peak: 2483.73 MHz, 68.44 dBuV/m
Avg, Offset: 10748 ST 1.0ms  Avg: 2484.07 MHz, 49.19 dBuV/m

140

120 1

100 1

80 1

Field Strength (dBuV/m)

60 1

40 4

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-537 Radiated Restricted Upper Band Edge Measurement Antenna 2a

802.11ax-SU

MCS2

3 Meters

2467MHz

12

P ASS e oAl RBW: 1 MHz  pegk: 2483.50 MHz, 62.17 dBuV/m
Avg. Offset:_ 10,4d8

dow: 30z Avg: 2484.30 MHz, 50.32 dBUV/m

140 4
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60 A
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Frequency (MHz)

Plot 7-538 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Peak: 2483.73 MHz, 64.79 dBuV/m
Avg: 2483.73 MHz, 50.91 dBuV/m

N

Mode 802.11ax-SU
Data Rate MCS4
Distance of Measurement 3 Meters
Operating Frequency 2467MHz
Channel 12
PASS G s 050 vBW: 3 Mtz
Avg. Offset‘.lo,SdB SWT: 1.0ms
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£
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£ 100 -
B
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& 80
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]
& 601
40

R i DICV VSNBSS WP

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-539 Radiated Restricted Upper Band Edge Measurement Antenna 2a

Mode 802.11ax-SU
Data Rate MCS9
Distance of Measurement 3 Meters
Operating Frequency 2467MHz
Channel 12

SWT: 1.0ms

PASS Gia G 1000 VBW: 3 Mtz
7 7 A=~ Peskoffset: 10.2d8

Peak: 2483.50 MHz, 69.15 dBuV/m
Avg: 2484.65 MHz, 50.10 dBuV/m

140 4
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80 1 » :‘

Field Strength (dBuV/m)

60 1 f
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P SO PSSR AR S —
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Frequency (MHz)

Plot 7-540 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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7.7.6 CDD Radiated Restricted Band Edge Measurements
§15.205 §15.209; RSS-Gen [8.9]

Mode 802.11n
Data Rate MCS10
Distance of Measurement 3 Meters
Operating Frequency 2412MHz
Channel 1

PASS Peak Trace {}gw gmg Peak: 2389.52 MHz, 63.80 dBpuV/m
Avg. °ff*‘ %298 SwT: 1.oms Avg: 2389.52 MHz, 50.47 dBuV/m
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Plot 7-541 Radiated Restricted Lower Band Edge Measurement CDD

Mode 802.11n
Data Rate MCS12
Distance of Measurement 3 Meters
Operating Frequency 2412MHz
Channel 1
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Plot 7-542 Radiated Restricted Lower Band Edge Measurement CDD
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Mode 802.11n
Data Rate MCS15
Distance of Measurement 3 Meters
Operating Frequency 2412MHz
Channel 1
e RBW:1MHz  peak: 2390.00 MHz, 67.33 dBuV/m
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Plot 7-543 Radiated Restricted Lower Band Edge Measurement CDD

Mode 802.11n
Data Rate MCS10
Distance of Measurement 3 Meters
Operating Frequency 2417MHz
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Plot 7-544 Radiated Restricted Lower Band Edge Measurement CDD
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Mode 802.11n
Data Rate MCS12
Distance of Measurement 3 Meters
Operating Frequency 2417MHz
Channel 2
the ol RBW:1MHz  peak: 2389.88 MHz, 65.18 dBuV/m
Peak Ilan-. -3 M . . » .
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Plot 7-545 Radiated Restricted Lower Band Edge Measurement CDD
Mode 802.11n
Data Rate MCS15
Distance of Measurement 3 Meters
Operating Frequency 2417MHz
Channel 2
T At RBW: 1 MHz  peak: 2389.88 MHz, 69.25 dBuV/m
Peak Trace 2 . o ) .
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Plot 7-546 Radiated Restricted Lower Band Edge Measurement CDD
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Mode 802.11n
Data Rate MCS10
Distance of Measurement 3 Meters
Operating Frequency 2422MHz
Channel 3
PASS Peak Ttz REW: 1MHz  peak: 2390.00 MHz, 62.48 dBuV/m
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Plot 7-547 Radiated Restricted Lower Band Edge Measurement CDD

Mode 802.11n
Data Rate MCS12
Distance of Measurement 3 Meters
Operating Frequency 2422MHz
Channel 3
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Plot 7-548 Radiated Restricted Lower Band Edge Measurement CDD
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n
MCS15

3 Meters
2422MHz
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Plot 7-549 Radiated Restricted Lower Band Edge Measurement CDD
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Plot 7-550 Radiated Restricted Lower Band Edge Measurement CDD
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Mode 802.11n
Data Rate MCS12
Distance of Measurement 3 Meters
Operating Frequency 2427MHz
Channel 4
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Plot 7-551 Radiated Restricted Lower Band Edge Measurement CDD
Mode 802.11n
Data Rate MCS15
Distance of Measurement 3 Meters
Operating Frequency 2427MHz
Channel 4
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Plot 7-552 Radiated Restricted Lower Band Edge Measurement CDD
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Mode 802.11n
Data Rate MCS15
Distance of Measurement 3 Meters
Operating Frequency 2432MHz
Channel 5
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Plot 7-553 Radiated Restricted Lower Band Edge Measurement CDD
Mode 802.11n
Data Rate MCS15
Distance of Measurement 3 Meters
Operating Frequency 2442MHz
Channel 7
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Plot 7-554 Radiated Restricted Upper Band Edge Measurement CDD
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Field Strength (dBuV/m)

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Field Strength (dBuV/m)

802.11n
MCS10

3 Meters
2447MHz
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g, Offset 9248 ST 1.0ms Avg: 2483.96 MHz, 47.66 dBuV/m
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Plot 7-555 Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-556 Radiated Restricted Upper Band Edge Measurement CDD
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Mode 802.11n
Data Rate MCS15
Distance of Measurement 3 Meters
Operating Frequency 2447MHz
Channel 8
. RBW: 1 MHz  peak: 2484.53 MHz, 64.70 dBuV/m
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Plot 7-557 Radiated Restricted Upper Band Edge Measurement CDD

Mode 802.11n
Data Rate MCS10
Distance of Measurement 3 Meters
Operating Frequency 2452MHz
Channel 9
T At RBW: 1 MHz  peak: 2483.73 MHz, 60.39 dBuV/m
Peak Trace 5 . .
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Plot 7-558 Radiated Restricted Upper Band Edge Measurement CDD
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Mode 802.11n
Data Rate MCS12
Distance of Measurement 3 Meters
Operating Frequency 2452MHz
Channel 9
Skl RBW: 1 MHz  peak: 2483.96 MHz, 64.94 dBuV/m
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Plot 7-559 Radiated Restricted Upper Band Edge Measurement CDD

Mode 802.11n
Data Rate MCS15
Distance of Measurement 3 Meters
Operating Frequency 2452MHz
Channel 9
T At RBW:1MHz  peak: 2484.88 MHz, 68.69 dBuV/m
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Plot 7-560 Radiated Restricted Upper Band Edge Measurement CDD
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Mode 802.11n
Data Rate MCS10
Distance of Measurement 3 Meters
Operating Frequency 2457MHz
Channel 10
e RBW:1MHz  peak: 2483.73 MHz, 68.38 dBuV/m
Peak Trace 2 N . " .
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Plot 7-561 Radiated Restricted Upper Band Edge Measurement CDD

Mode 802.11n
Data Rate MCS12
Distance of Measurement 3 Meters
Operating Frequency 2457MHz
Channel 10
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Plot 7-562 Radiated Restricted Upper Band Edge Measurement CDD
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Mode

Data Rate

Distance of Measurement
Operating Frequency
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel
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MCS15

3 Meters

2457MHz

10

PASS peak Trace REW:1MHz  peak: 2483.50 MHz, 69.06 dBuV/m
AYg, Offset: 10998 ST 1.0ms  Avg: 2483.61 MHz, 50.36 dBuV/m

140

120 1

100 1

80 1

Field Strength (dBuV/m)

60

40 1

y

™

~

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-563 Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-564 Radiated Restricted Upper Band Edge Measurement CDD
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Mode 802.11n
Data Rate MCS12
Distance of Measurement 3 Meters
Operating Frequency 2462MHz
Channel 11
Skl RBW: 1 MHz  peak: 2483.50 MHz, 65.36 dBuV/m
Peak Trace 2 N . » .
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Plot 7-565 Radiated Restricted Upper Band Edge Measurement CDD

Mode 802.11n
Data Rate MCS15
Distance of Measurement 3 Meters
Operating Frequency 2462MHz
Channel 11
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Plot 7-566 Radiated Restricted Upper Band Edge Measurement CDD
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Mode 802.11n
Data Rate MCS10
Distance of Measurement 3 Meters
Operating Frequency 2467MHz
Channel 12
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Plot 7-567 Radiated Restricted Upper Band Edge Measurement CDD

Mode 802.11n
Data Rate MCS12
Distance of Measurement 3 Meters
Operating Frequency 2467MHz
Channel 12

P ASS Pesk Tiace. (}gwi :}‘ mg Peak: 2483.61 MHz, 64.09 dBuV/m
Avg, Offset: 1078 ST Ome Avg: 2483.84 MHz, 51.17 dBuV/m
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Plot 7-568 Radiated Restricted Upper Band Edge Measurement CDD

FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

est Repor est vates ype: Page 345 of 376
1C2311270070-14.BCG 11/30/2023 - 2/23/2024 | Tablet Device

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11n

MCS15

3 Meters

2467MHz

12

RBW: 1 MHZ  pegk: 2483.73 MHz, 69.14 dBuV/m
PASS A, (T)ff'set:.l(mds ‘S’BW= 3 MHz HV/

WT: 1.0ms _ Avg: 2483.50 MHz, 49.70 dBuV/m

140 1
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100 1

80 1

Field Strength (dBuV/m)
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Frequency (MHz)

Plot 7-569 Radiated Restricted Upper Band Edge Measurement CDD

802.11n

MCS10

3 Meters

2472MHz
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PASS pactae O JMis  Peak: 2483.50 MHz, 67.33 dBuV/m
Vg, et 10598 Swr: 1.0ms  Avg: 2483.50 MHz, 50.94 dBpV/m
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Plot 7-570 Radiated Restricted Upper Band Edge Measurement CDD
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Mode 802.11n
Data Rate MCS12
Distance of Measurement 3 Meters
Operating Frequency 2472MHz
Channel 13
PAS biol e - BBW:1MHZ - peak: 2483.50 MHz, 67.40 dBUV/m
Avg, Qifset: 10.7¢8 o7 1.0ms  Avg: 2483.50 MHz, 50.70 dBuV/m
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Plot 7-571 Radiated Restricted Upper Band Edge Measurement CDD

Mode 802.11n
Data Rate MCS15
Distance of Measurement 3 Meters
Operating Frequency 2472MHz
Channel 13

PASS is dics. 1o ou vBW: 3 Mtz PeaK: 2483.50 MHz, 66,54 dBuV/m
% . 10248 SWT: 1.0ms __ Avg: 2483.50 MHz, 50.71 dBpV/m
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Plot 7-572 Radiated Restricted Upper Band Edge Measurement CDD
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Mode 802.11ax-SU
Data Rate MCS2
Distance of Measurement 3 Meters
Operating Frequency 2412MHz
Channel 1
PAS E\e;‘k”“ vo RBW:1MHZ - peak: 2389.40 MHz, 65.51 dBuV/m
o OM SWT: 1.0ms Avg: 2389.88 MHz, 51.14 dBuV/m
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Plot 7-573 Radiated Restricted Lower Band Edge Measurement CDD
Mode 802.11ax-SU
Data Rate MCS4
Distance of Measurement 3 Meters
Operating Frequency 2412MHz
Channel 1
RBW: 1 MHz  peak: 2389.88 MHz, 65.90 dBuV/m
eak Trace . . ’ .
PASS ; Avs, Offset: 10.0d8 YO 3 T2 Avg: 2389.64 MHz, 51.05 dBuV/m
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Plot 7-574 Radiated Restricted Lower Band Edge Measurement CDD
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Mode 802.11ax-SU
Data Rate MCS9
Distance of Measurement 3 Meters
Operating Frequency 2412MHz
Channel 1
b ol RBW: 1 MHz  peak: 2390.00 MHz, 68.61 dBuV/m
Peak Trace 2 N B » .
PASS 55 10200 YW 3 Mz Avg: 2389.88 MHz, 49.15 dBuV/m
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Plot 7-575 Radiated Restricted Lower Band Edge Measurement CDD

Mode 802.11ax-SU
Data Rate MCS2
Distance of Measurement 3 Meters
Operating Frequency 2417MHz
Channel 2
RBW: 1 MHz  peak: 2390.00 MHz, 63.50 dBpuV/m
Peak Han 5 . '
PASS Avg Offset: 9808 YOI 3 T2 Avg: 2390.00 MHz, 48.88 dBuV/m
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Plot 7-576 Radiated Restricted Lower Band Edge Measurement CDD
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Mode 802.11ax-SU
Data Rate MCS4
Distance of Measurement 3 Meters
Operating Frequency 2417MHz
Channel 2
s Al RBW: 1 MHz  pegk: 2390.00 MHz, 66.56 dBuV/m
Peak Trace 2 N B " .
PASS 55 5 1oom vew: 3 ez Avg: 2389.88 MHz, 51.05 dBuV/m
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Plot 7-577 Radiated Restricted Lower Band Edge Measurement CDD

Mode 802.11ax-SU
Data Rate MCS9
Distance of Measurement 3 Meters
Operating Frequency 2417MHz
Channel 2
RBW: 1 MHz  peak: 2390.00 MHz, 69.21 dBuV/m
Peak Trace 5 ’
PASS Avg, Offset 10208 YN 3 IHZ  Avg: 2389.40 MHz, 50.86 dBpV/m
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Plot 7-578 Radiated Restricted Lower Band Edge Measurement CDD
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Mode 802.11ax-SU
Data Rate MCS2
Distance of Measurement 3 Meters
Operating Frequency 2422MHz
Channel 3
PASS Peaﬂﬁ ‘F}gw; g mgg Peak: 2389.88 MHz, 62.93 dBuV/m
g Qfset 8748 SWT: 1.oms  Avg: 2390.00 MHz, 47.67 dBuV/m
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Plot 7-579 Radiated Restricted Lower Band Edge Measurement CDD
Mode 802.11ax-SU
Data Rate MCS4
Distance of Measurement 3 Meters
Operating Frequency 2422MHz
Channel 3
RBW: 1 MHz  pegk: 2389.64 MHz, 62.99 dBuV/m
!—»— ak Tra ’
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Plot 7-580 Radiated Restricted Lower Band Edge Measurement CDD
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS9

3 Meters
2422MHz

3

PASS pesipe {}gw; g mgg Peak: 2389.76 MHz, 67.16 dBuV/m
Avg Offset: 10,248 SWT: 1.0ms Avg: 2389.52 MHz, 49.90 dBuV/m
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Field Strength (dBuV/m)
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Plot 7-581 Radiated Restricted Lower Band Edge Measurement CDD

802.11ax-SU
MCS2

3 Meters
2427MHz

4

PASS Peak T REW: 1MHz  peak: 2389.76 MHz, 63.81 dBuV/m
g ‘mt 8748 SWT:1.0ms Avg: 2389.88 MHz, 47.24 dBuV/m
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Plot 7-582 Radiated Restricted Lower Band Edge Measurement CDD
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Mode 802.11ax-SU
Data Rate MCS4
Distance of Measurement 3 Meters
Operating Frequency 2427MHz
Channel 4
PASS pucrage 5EW§ g mgg Peak: 2389.76 MHz, 63.83 dBuV/m
o Offset 8848 SwT: 1.oms Avg: 2389.88 MHz, 47.60 dBuV/m
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Plot 7-583 Radiated Restricted Lower Band Edge Measurement CDD
Mode 802.11ax-SU
Data Rate MCS9
Distance of Measurement 3 Meters
Operating Frequency 2427MHz
Channel 4
PASS pacrage Trac 53& %mn; Peak: 2389.76 MHz, 66.72 dBuV/m
bugi Offeer. 3548 SWT: 1.0ms _Avg: 2390.00 MHz, 49.74 dBuV/m
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Plot 7-584 Radiated Restricted Lower Band Edge Measurement CDD
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Mode
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Mode

Data Rate

Distance of Measurement

Operating Frequency

Channel
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802.11ax-SU
MCS4

3 Meters
2432MHz

5

RBW: 1 MHz  pegk: 2389.88 MHz, 62.67 dBuV/m

Fs-ak T .
PASS | Aug ofiset sas YW 3MHZ pyg:5389.76 MHz, 45.17 dBUV/m
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Plot 7-585 Radiated Restricted Lower Band Edge Measurement CDD
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Plot 7-586 Radiated Restricted Lower Band Edge Measurement CDD
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Mode

Data Rate

Distance of Measurement

Operating Frequency

Channel
E
>
=]
[s5]
z
=
=)
=
[
&
o
©
[F5

802.11ax-SU
MCS9

3 Meters
2437MHz
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RBW:1MHz  pegk: 2389.88 MHz, 62.82 dBuV/m
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PASS | Aug ofiset o0ds YW 3 IHZ  pyg: 9388.92 MHz, 45.15 dBUV/m
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Frequency (MHz)

Plot 7-587 Radiated Restricted Lower Band Edge Measurement CDD
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Plot 7-588 Radiated Restricted Upper Band Edge Measurement CDD
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Mode 802.11ax-SU
Data Rate MCS2
Distance of Measurement 3 Meters
Operating Frequency 2442MHz
Channel 7
PASS Eg.akgﬁ : o10n 5EW§ g mgg Peak: 2483.61 MHz, 64.96 dBuV/m
Pogk Offac SWT: 1.0ms Avg: 2483.84 MHz, 48.35 dBuV/m
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Plot 7-589 Radiated Restricted Upper Band Edge Measurement CDD
Mode 802.11ax-SU
Data Rate MCS4
Distance of Measurement 3 Meters
Operating Frequency 2442MHz
Channel 7
PASS .‘iif’kéff : osan 5% g mgz Peak: 2485.91 MHz, 62.50 dBuV/m
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Plot 7-590 Radiated Restricted Upper Band Edge Measurement CDD
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Mode 802.11ax-SU
Data Rate MCS9
Distance of Measurement 3 Meters
Operating Frequency 2442MHz
Channel 7
RBW: 1 MHZ  pegk: 2483.50 MHz, 66.66 dBuV/m
Peak Trz 5 ’
PASS &5 dit sosan YoW: 3 Mz Avg: 2484.42 MHz, 49.63 dBuV/m
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Plot 7-591 Radiated Restricted Upper Band Edge Measurement CDD

Mode 802.11ax-SU
Data Rate MCS2
Distance of Measurement 3 Meters
Operating Frequency 2447MHz
Channel 8

PASS Peak T REW: 1MHz  peak: 2484.99 MHz, 62.85 dBuV/m
g, ‘mt 9148 ST 1.0ms  Avg: 2484.30 MHz, 49.12 dBuV/m
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Plot 7-592 Radiated Restricted Upper Band Edge Measurement CDD
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Mode 802.11ax-SU
Data Rate MCS4
Distance of Measurement 3 Meters
Operating Frequency 2447MHz
Channel 8
Skl RBW: 1 MHz  peak: 2484.19 MHz, 65.75 dBuV/m
Peak Trace 2 N . » .
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Plot 7-593 Radiated Restricted Upper Band Edge Measurement CDD

Mode 802.11ax-SU
Data Rate MCS9
Distance of Measurement 3 Meters
Operating Frequency 2447MHz
Channel 8
e e RBW: 1 MHz  pegk: 2483.96 MHz, 66.01 dBuV/m
Peak Trace 2 N . » .
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